

Bringing You
QUALITY & TRUSTED
MEDICARE



-: MISSION :-

We at ZYONIS Strongly
Believe Empowering People
To Live Healthier At every stage In Life



-: VISION :-

We Are Dedicated And Committed
To Offer Innovative Cost Effective
Healthcare Products Based On
Customer Needs To Create
Excellence Through
People & Quality



-: VALUE :-

To be open honest and fair.
Whatever we do, we do it right,
and we do it together

TABLETS

Cefixime 50/100/200/400 mg	Antibiotic
Cefixime and Ofloxacin 200/400 mg	Antibiotic
Cefixime and Moxifloxacin Hcl 800 mg	Antibiotic
Cefixime and Dicloxacillin 700/600 mg	Antibiotic
Cefixime and Clavulanate Potassium 81.25/162.5/325 mg	Antibiotic
Cefpodoxime Proxetil 50/10/200/500 mg	Antibiotic
Cefpodoxime Proxetil and Ofloxacin 400 mg	Antibiotic
Cefpodoxime Proxetil and Dicloxacillin 700 mg	Antibiotic
Cefpodoxime Proxetil and Ambroxol Hcl 160 mg/260 mg	Antibiotic
Cefpodoxime Proxetil and Clavulanate Potassium 81.25/162.5/128.5/325 mg	Antibiotic
Cefuroxime Axetil 125/250/500/750 mg	Antibiotic
Cefuroxime Axetil and Clavulanate Potassium 312.5 /375 /625 mg	Antibiotic
Cephalexin 125/250/375/500/750 mg	Antibiotic
Cephalexin and Probenecid 500/750/1000 mg	Antibiotic
Cephalexin and Bromhexine 254 mg	Antibiotic
Cefadroxil 125/250/500/1000 mg	Antibiotic
Cefadroxil and Ambroxol Hcl 140/280/330/545 mg	Antibiotic
Cefadroxil and Probenecid 500/1000 mg	Antibiotic
Cefadroxil and Clavulanate Potassium 312.5/625 mg	Antibiotic
Cefaclor 250/375/750 mg	Antibiotic
Cefdinir 100/125/150/300 mg	Antibiotic
Cefditoren Pivoxil 50/200 mg	Antibiotic
Cefprozil 250/500 mg	Antibiotic
Cefetamet Pivoxil Hcl 250/500 mg	Antibiotic
Aceclofenac + Paracetamol 100 mg +325 mg / 100 mg+500 mg	Analgesic
Aspirin 75 mg/ 150 mg/ 300 mg/ 500 mg	Analgesic
Dexketoprofen 25 mg	Analgesic
Dexketoprofen + Vitamin B1 +B6 +B12 25 mg+50 mg+50 mg+1000 mcg	Analgesic
Diclofenac + Paracetamol 50 mg+325 mg/ 50 mg+500 mg	Analgesic
Diclofenac Potassium 50 mg/ 75 mg/ 100 mg	Analgesic
Diclofenac + Chlorzoxazone + Paracetamol 50 mg+250 mg+325 mg	Analgesic
Ibuprofen 200 mg/ 400 mg/ 600 mg/ 800 mg	Analgesic
Paracetamol 500 mg	Analgesic
Tapentadol 50 mg/ 75 mg/ 100 mg	Analgesic
Tramadol Hydrochloride 50 mg/ 100 mg	Analgesic
Dapagliflozin 5 mg/ 10 mg	Antidiabetic
Dapagliflozin + Metformin 5 mg+500 mg/ 5 mg+1000 mg	Antidiabetic
Gliclazide 8 mg	Antidiabetic
Gliclazide + Metformin 8 mg+500 mg	Antidiabetic
Glimipride + Metformin 1 mg+500 mg/ 2 mg+500 mg/ 2 mg+1000 mg / 4 mg+1000 mg	Antidiabetic
Glipizide + Metformin 5 mg+500 mg	Antidiabetic
Metformin 500 mg/ 850 mg/ 1000 mg	Antidiabetic
Sitagliptin 50 mg/ 100 mg	Antidiabetic
Sitagliptin + Metformin 5 mg+500 mg/ 5 mg+1000 mg/ 50 mg+1000 mg	Antidiabetic
Vildagliptin 50 mg/ 100 mg	Antidiabetic
Vildagliptin + Metformin 50 mg+500 mg	Antidiabetic
Amoxicillin 250 mg/ 500 mg	Antibiotic
Amoxicillin + Potassium Clavulanate 500 mg+125 mg/ 875 mg +125 mg	Antibiotic
Azithromycin 250 mg/ 500 mg	Antibiotic
Cefixime 200 mg/ 400 mg	Antibiotic
Cefpodoxime Proxetil 200 mg	Antibiotic
Cefuroxime Axetil 250 mg/500 mg	Antibiotic
Ciprofloxacin 250 mg/ 500 mg	Antibiotic
Ciprofloxacin + Tinidazole 500 mg+600 mg	Antibiotic

TABLETS

Cloxacillin 250 mg/500 mg	Antibiotic
Co-Trimoxazole 80 mg+400 mg/ 160 mg+800 mg	Antibiotic
Doxycycline 100 mg	Antibiotic
Levofloxacin 500 mg/750 mg	Antibiotic
Metronidazole 200 mg/ 400 mg	Antiprotozoal
Ofloxacin 200 mg	Antibiotic
Ofloxacin+ Omidazole 200 mg+500 mg	Antibiotic
Secnidazole 500 mg	Antiprotozoal
Clotrimazole (Vaginal Tablet) 100 mg	Antifungal
Fluconazole 150 mg/200 mg/400 mg	Antifungal
Artemether + Lumefantrine 20 mg+120 mg/ 40 mg+240 mg/ 80 mg+480 mg	Antimalarial
Hydroxychloroquine 200 mg	Antimalarial
Albendazole 400 mg	Anthelmintic
Mebendazole 400 mg	Anthelmintic
Ornidazole 500 mg	Antiprotozoal
Valganciclovir 450 mg	Antiviral
Amlodipine Besylate 5 mg/ 10 mg	Antihypertensive
Amlodipine + Valsartan 5 mg+80 mg/ 5 mg+160 mg/ 5 mg+320 mg/ 10 mg+160 mg/ 10 mg+320 mg	Antihypertensive
Amlodipine + Valsartan + Hydrochlorthiazide 5 mg+160 mg+12.5 mg/ 5 mg+160 mg+25 mg/ 10 mg+160 mg+12.5 mg/ 10 mg+160 mg+25 mg/ 10 mg+320 mg+25 mg	Antihypertensive
Apixaban 2.5 mg/ 5 mg	Anticoagulant
Atenolol 50 mg/ 100 mg	Antihypertensive
Atorvastatin + Clopidogrel 10 mg+75 mg/ 10 mg+75 mg	Antiplatelet/Cholesterol
Lowering Atorvastatin + Aspirin 10 mg+75 mg/ 20 mg+150 mg	Antiplatelet/Cholesterol
Lowering	
Atorvastatin Besylate 10 mg/ 20 mg/ 40 mg	Cholesterol Lowering
Candesartan 4 mg/ 16 mg	Antihypertensive
Candesartan + Hydrochlorothiazide 16 mg+12.5 mg	Antihypertensive
Captopril 25 mg	Antihypertensive
Carvedilol 6.25 mg/ 12.5 mg/ 25 mg	Antihypertensive
Clopidogrel 75 mg	Antiplatelet
Deferasirox 90 mg/ 180 mg/ 360 mg	Iron Chelator
Diltiazem 60 mg/ 240 mg	Antihypertensive
Eltrombopag 12.5 mg/ 25 mg/ 50 mg/ 75 mg	Platelet Stimulator
Enalapril Maleate 5 mg/ 10 mg/ 20 mg	Antihypertensive
Irbesartan + Hydrochlorothiazide 150 mg+12.5 mg/ 300 mg+25 mg/ 300 mg+12.5 mg	Antihypertensive
Levocetirizine 5 mg	Antihistamine
Losartan Potassium 25 mg/ 50 mg	Antihypertensive
Losartan Potassium + Hydrochlorothiazide 50 mg+12.5 mg/ 100 mg+12.5 mg & 100 mg+25 mg	Antihypertensive
Irbesartan 75 mg/ 150 mg/ 300 mg	Antihypertensive
Methyldopa 250 mg/ 500 mg	Antihypertensive
Olmesartan 5 mg/20 mg/40 mg	Antihypertensive
Olmesartan + Hydrochlorothiazide 20 mg+12.5 mg/ 40 mg+12.5 mg/ 40 mg+25 mg	Antihypertensive
Rivaroxaban 2.5 mg/ 5 mg/ 10 mg/ 15 mg/ 20 mg	Anticoagulant
Rosuvastatin 10 mg/ 20 mg/ 40 mg	Cholesterol Lowering
Sacubitril + Valsartan 24 mg+26 mg/ 49 mg+51 mg/ 97 mg+103 mg	Heart Failure Treatment
Simvastatin 5 mg/ 10 mg/ 20 mg	Cholesterol Lowering
Simvastatin + Ezetimibe 10 mg+20 mg/ 10 mg+40 mg/ 10 mg+80 mg	Cholesterol Lowering
Telmisartan 20 mg/ 40 mg/ 80 mg	Antihypertensive
Telmisartan + Hydrochlorothiazide 40 mg+12.5 mg/ 80 mg+12.5 mg/ 80 mg+25 mg	Antihypertensive
Tofacitinib 5 mg/ 10 mg	Immunosuppressant
Valsartan 40 mg/ 80 mg/ 160 mg / 320 mg	Antihypertensive
Valsartan + Hydrochlorothiazide 80 mg+12.5 mg/ 160 mg+12.5 mg/ 160 mg+25 mg/ 320 mg+25 mg	Antihypertensive

TABLETS

Amitriptyline 25 mg	Antidepressant
Aripiprazole 10 mg/ 15 mg/ 20 mg	Antipsychotic
Carbamazepine 200 mg/ 400 mg	Anticonvulsant
Carbidopa+Levodopa 25 mg+ 100 mg/ 25 mg+ 250 mg/ 12.5 mg+50 mg	Parkinson's Treatment
Escitalopram 10 mg/ 20 mg	Antidepressant
Lurasidone 40 mg/ 80 mg	Antipsychotic
Phenytoin Sodium 100 mg	Anticonvulsant
Pramipexole 0.25 mg/ 0.5 mg/ 1 mg	Parkinson's Treatment
Pregabalin 50 mg/ 75 mg/ 100 mg/ 150 mg/ 300 mg	Anticonvulsant
Quetiapine 25 mg/ 50 mg/ 100 mg/ 300 mg	Antipsychotic
Resperidone 1 mg/ 2 mg/ 3 mg	Antipsychotic
Bisacodyl 5 mg	Laxative
Esomeprazole Sodium 20 mg/ 40 mg	Proton pump Inhibitor
Famotidine 10 mg/ 20 mg/ 40 mg	H2 Blocker
Omeprazole 20 mg/ 40 mg	Proton pump Inhibitor
Ondansetron 4 mg/ 8 mg	Antiemetic
Pantoprazole 40 mg	Proton pump Inhibitor
Febuxostat 80 mg	Anti-gout
Dutasteride 0.5 mg	BPH Treatment
Sevelamer 400 mg/ 800 mg	Phosphate Binder
Solifenacin Succinate 5 mg/ 10 mg	Urinary Antispasmodic
Apremilast 10 mg/ 20 mg/ 30 mg	Immunomodulator
Calcium and vitamin d tablets 3	Calcimimetic
Clomiphene Citrate 50 mg	Ovulation Inductor
Finasteride 1 mg/5 mg	BPH / hair Loss
treatment	
Sildenafil Citrate 50 mg/ 100 mg/ 120 mg	Erectile Dysfunction
Tadalafil 10 mg/ 20 mg	Erectile Dysfunction
Bempedoic Acid 180 mg	Cholesterol Lowering
Bempedoic Acid+Ezetimibe 180 mg+ 10 mg	Cholesterol Lowering
Dapagliflozin+Metformin Hydrochloride ER 5 mg+1000 mg/ 10 mg+500 mg/ 10 mg+1000 mg	Antidiabetic
Empagliflozin+Linagliptin 10 mg+5 mg/ 25 mg+5 mg	Antidiabetic
Empagliflozin+Metformin 12.5 mg+850 mg/ 12.5 mg+1000 mg	Antidiabetic
Levothyroxine Sodium 25 mcg/ 50 mcg/ 100 mcg Thyroid Hormone	
Methimazole 5 mg/ 20 mg	Antithyroid
Sacubitril+Valsartan 50 mg/ 100 mg/ 200 mg	Heart Failure Treatment
Tofacitinib ER 11 mg/ 22 mg	Immunomodulator
Varenicline 0.5 mg/ 1 mg	Smoking Cessation
Pantoprazole gastro –resistant tablets 20 mg, 40 mg	Proton pump Inhibitor
Montelukast sodium & levocetirizine hydrochloride tablets	Antiallergic
Hydroxyzine hydrochloride tablets 10mg, 25 mg	Antihistamine
Atorvastatin tablets 10 mg, 20 mg Cholesterol Lowering	
Diclofenac sodium and paracetamol tablets 50/500 mg	Pain Relief Combo
Telmisartan 40 mg and hydrochlorothiazide 12.5 mg tablets	Antihypertensive
Telmisartan 80 mg and hydrochlorothiazide 12.5 mg tablets	Antihypertensive
Betahistine tablets 8 mg, 16 mg, 24 mg	Antivertigo
Rabeprazole sodium tablets 20mg Proton pump Inhibitor	
Ondansetron orally disintegrating tablets	Antiemetic
Albendazole tablets 400 mg	Anthelmintic
Ciprofloxacin hydrochloride tablets 500mg, 250 mg	Antibiotic
Levofloxacin tablets 500mg, 250 mg	Antibiotic
Metronidazole tablets 200mg, 400 mg	Antiprotozoal
Desloratadine tablets usp 5mg	Antihistamine
Fexofenadine hydrochloride tablets 120 mg, 180 mg	Antihistamine

TABLETS

Levocetirizine tablets 5 mg
 Gliclazide modified release tablets 30 mg, 60 mg
 Amlodipine tablets 10mg, 5 mg
 Olmesartan Medoxomil tablets 40mg, 20 mg
 Sildenafil citrate tablets 50 mg, 100 mg
 Olanzapine tablets 5 mg, 10 mg
 Sodium valproate tablets 200 mg
 Carvedilol tablets 6.25 mg, 3.125 mg, 12.5 mg
 Febuxostat tablets 40 mg, 80 mg
 Nebivolol hydrochloride tablets 10mg, 5 mg
 Tamsulosin hydrochloride modified release tablets 0.4mg
 Gabapentin tablets 100mg
 Painlbuprofen and paracetamol tablets
 Aceclofenac 100 mg & paracetamol 500 mg tablets
 Aceclofenac 100mg, Serratiopeptidase 15mg & paracetamol 500 mg tablets
 Olmesartan Medoxomil and amlodipine tablets
 Olmesartan Medoxomil and hydrochlorothiazide tablets
 Ciprofloxacin and tinidazole tablets
 Telmisartan, amlodipine & hydrochlorothiazide tablets
 Tranexamic acid and mefenamic acid tablets
 Paracetamol, phenylephrine hcl, diphenhydramine hcl & caffeine tablets
 Amlodipine & atenolol tablets
 Artemether & lumefantrine dispersible tablets
 Ofloxacin & ornidazole tablets
 Rosuvastatin & ezetimibe tablets (10mg+10mg)
 Gliclazide & metformin hydrochloride tablets
 Dexamethasone tablets 0.5 mg
 Lactic acid bacillus tablets (120 m)
 Betamethasone sodium phosphate tablets 1.0 mg, 0.5 mg
 Deflazacort tablets 6 mg
 Folic acid tablets 5 mg
 Azithromycin tablets 250 mg, 500 mg
 Trimethoprim and Sulphamethoxazole tablets (160 + 800 mg)
 Tablets of vitamin b complex with B12
 Mecobalamin, alpha lipoic acid, vitamin d₃, pyridoxine hydrochloride & folic acid tablets
 Calcium and vitamin d tablets 3
 Vitamin C chewable tablets 500mg
 Dapagliflozin 10 mg + metformin 1000 mg
 Dapagliflozin 10 mg + metformin 500 mg
 Alpha- keto analogue tablet
 Esomeprazole delayed release tablet 20 mg, 40 mg
 Etoricoxib tablet 60 mg, 90 mg, 120 mg
 Ramipril tablets 5 mg
 Ibandronic acid tablets 150 mg Bisphosphonate - Osteoporosis
 Metformin sr tablets 500 mg
 Metformin tablet 850 mg
 Montelukast 10 mg and fexofenadine 120 mg tablet
 Rosuvastatin 10 mg + Fenofibrate 160 mg
 Sitagliptin 50 mg and metformin hcl 1000 mg tablet
 Sitagliptin 100 mg and metformin hcl 1000 mg tablet
 Terbinafine tablet 250 mg, 500 mg
 Vildagliptin 50 mg + metformin 1000 mg tablets
 Vildagliptin 50 mg + metformin 500 mg tablets
 Aspirin gastro-resistant tablets 80 mg

Antihistamine
 Antidiabetic - Sulfonylurea
 Antihypertensive - Calcium Channel Blocker
 Antihypertensive - ARB
 PDE5 Inhibitor - Erectile Dysfunction
 Antipsychotic
 Antiepileptic
 Beta Blocker
 Antigout - Xanthine Oxidase Inhibitor
 Beta Blocker
 Alpha Blocker - BPH
 Antiepileptic / Neuropathic
 NSAID + Analgesic
 NSAID + Analgesic
 NSAID + Enzyme + Analgesic
 Antihypertensive - ARB + CCB
 Antihypertensive - ARB + Diuretic
 Antibiotic + Antiprotozoal
 Antihypertensive - ARB + CCB + Diuretic
 Antifibrinolytic + NSAID
 Cold/Flu Combination
 Antihypertensive - CCB + Beta Blocker
 Antimalarial
 Antibiotic + Antiprotozoal
 Lipid Lowering Agent
 Antidiabetic - Sulfonylurea + Biguanide
 Corticosteroid
 Probiotic
 Corticosteroid
 Corticosteroid
 Vitamin - Hematinic
 Antibiotic - Macrolide
 Antibiotic - Sulfonamide
 Vitamin Supplement
 Neuropathy Support / Vitamin
 Calcium Supplement
 Vitamin Supplement - Antioxidant
 Antidiabetic - SGLT2 + Biguanide
 Antidiabetic - SGLT2 + Biguanide
 Renal Support / Nutritional Supplement
 Proton Pump Inhibitor
 NSAID - COX-2 Inhibitor
 Antihypertensive - ACE Inhibitor

Antidiabetic - Biguanide
 Antidiabetic - Biguanide
 Antiallergic - Leukotriene + Antihistamine
 Lipid Lowering Agent
 Antidiabetic - DPP4 Inhibitor + Biguanide
 Antidiabetic - DPP4 Inhibitor + Biguanide
 Antifungal
 Antidiabetic - DPP4 Inhibitor + Biguanide
 Antidiabetic - DPP4 Inhibitor + Biguanide
 Antiplatelet

TABLETS

Dextromethorphan hydrobromide, guaifenesin, phenylephrine hydrochloride, chlorphenamine maleate tablets

Loperamide tablets

Atorvastatin calcium tablets 20 mg, 40 mg

Tadalafil tablets

Mebeverine 135 mg, simethicone 180 mg and Sulpiride 25 mg tablets

Tolperisone 150 mg and Aceclofenac 100 mg tablets

Quetiapine fumarate tablets

Dutasteride and tamsulosin hydrochloride

Empagliflozin tablets

Valsartan and sacubitril tablets

Montelukast sodium tablets 20 mg

Montelukast sodium 10 mg + fexofenadine 120 mg tablets

Dihydroartemisinin 40 mg + piperazine 320 mg tablets

Dihydroartemisinin 80 mg + piperazine phosphate 640 mg tablets

Clopidogrel bisulphate fc tablets 75 mg

Nebivolol hydrochloride tablets 2.5 mg, 5 mg

Fluconazole, azithromycin & Secnidazole tablets

Glibenclamide tablet 2.5 mg, 5 mg

Abacavir 600mg + lamivudine 300mg tablets

Domperidone tablets BP 10 mg

Atorvastatin 10mg & ezetimibe tablets 10 mg

Atorvastatin 10 mg & fenofibrate tablets 160 mg

Norfloxacin tablets 400 mg

Ciprofloxacin 500mg + ornidazole 500 mg tablets

Bisacodyl tablets bp 5 mg

Cimetidine tablets bp 400 mg, 200 mg

Bosentan tablets 62.5 mg, 125 mg

Bisoprolol fumarate tablets 2.5 mg, 5 mg

Celecoxib capsules 200 mg

Clarithromycin tablets 250 mg / 500 mg

Chlorpheniramine tablets 4 mg

Chloroquine phosphate 250 mg tablets

Citicoline tablets 500 mg

Clotrimazole vaginal tablets bp 100 mg, 400 mg

Diloxanide furoate tablets 500 mg

Captopril tablets bp 25 mg

Diclofenac sodium tablets 50mg, 100 mg

Diclofenac vit. B1 + vit. B6 + vit. B12 tablets

Diclofenac potassium 50 mg, paracetamol 325mg and chlorzoxazone tablet 250mg

Drotaverine hcl tablets 40 & 80 mg

Dosmin 450mg & hesperidine tablets 50 mg

Deflazacort 1 mg, 6 mg, 18 mg, 30 mg

Deferasirox tablets 100 mg, 250 mg, 400 mg, 500 mg

Amlodipine besylate tablets 5 mg, 10 mg

Amlodipine & valsartan 5/160, 10/160, 5/320 mg tablets

Amlodipine 10 mg & valsartan 160 mg & hydrochlorothiazide 12.5 mg tablets

Dronedaron tablets 400 mg

Cough Suppressant / Expectorant /

Decongestant / Antihistamine

Antidiarrheal

Lipid-lowering Agent (Statin)

Erectile Dysfunction Treatment

Antispasmodic / Antiflatulent / Antipsychotic

Muscle Relaxant / NSAID

Antipsychotic

BPH Treatment (5-alpha reductase

inhibitor + Alpha-blocker)

Antidiabetic (SGLT2 Inhibitor)

Heart Failure Treatment (ARNI)

Leukotriene Receptor Antagonist

(Antiasthmatic)

Leukotriene Receptor Antagonist

/ Antihistamine

Antimalarial

Antimalarial

Antiplatelet

Beta-blocker (Antihypertensive)

Antifungal / Antibiotic / Antiprotozoal

Antidiabetic (Sulfonylurea)

Antiretroviral (NRTI Combination)

Prokinetic (GI Stimulant)

Lipid-lowering Agents (Statin +

Cholesterol Absorption Inhibitor)

Lipid-lowering Agents (Statin + Fibrate)

Antibiotic (Fluoroquinolone)

Antibiotic / Antiprotozoal

Laxative

H2 Receptor Antagonist (Antacid)

Endothelin Receptor Antagonist

(PAH Treatment)

Beta-blocker (Antihypertensive)

NSAID (COX-2 Inhibitor)

Antibiotic (Macrolide)

Antihistamine

Antimalarial

Nootropic / Neuroprotective

Antifungal (Vaginal)

Antiprotozoal (Amoebiasis)

ACE Inhibitor (Antihypertensive)

NSAID

NSAID + Vitamins (Neurotrophic combo)

NSAID + Muscle Relaxant + Analgesic

Antispasmodic

Venoactive Agent (Flavonoid Combination)

Corticosteroid

Iron Chelator (for Iron Overload)

Calcium Channel Blocker (Antihypertensive)

Antihypertensive (CCB + ARB)

Antihypertensive (CCB + ARB + Diuretic)

Antiarrhythmic

TABLETS

Amlodipine & lisinopril tablets 5/10 & 10/10 mg
 Artesunate 300 mg & mefloquine 375 mg tablets
 Artesunate 600 mg & mefloquine 750 mg
 Escitalopram tablets usp 10 mg, 20 mg
 Esomeprazole 20mg & domperidone 10 mg
 Enalapril tablets 5 mg
 Eplerenone tablets 25 mg
 Fexofenadine tablets bp 180 mg, 120 mg
 Fluconazole tablets 200 mg, 400 mg
 Folic acid tablets 5 mg
 Febuxostat tablets 40 mg, 80 mg
 Finasteride tablets 1 mg
 Sildenafil 50 mg & dapoxetine 60 mg tablets
 Fenofibrate tablets 145 mg/ 160 mg / 1200 mg
 Erythromycin stearate tablets BP 250 mg, 500 mg
 Gatifloxacin tablets 400mg
 Cetirizine tablets bp 10 mg
 Glimepiride tablets usp 1 mg, 2 mg, 4 mg
 Combi kit of artesunate tablets and pyrimethamine & sulphadoxine tablets
 Artesunate so mg amodiaquine hcl 153 mg
 Quinine sulphate tablets bp 300 mg & 600 mg
 Ferrous fumarate, cyanocobalamin, folic acid tablets
 Glucosamine tablets 500 mg
 Ranitidine tablets bp 150 mg, 300 mg
 Ranitidine hcl 150 mg & domperidone 10 mg tablets
 Telmisartan tablets 20 mg/ 40 mg/ 80 mg
 Hyoscine butylbromide tablets bp 10 mg
 Ibuprofen tablets 200mg, 400 mg
 Irbesartan 50 mg & hydrochlorothiazide 12.5 mg tablets
 Irbesartan tablets 150 mg, 300 mg
 Ivabradine tablets 5 mg, 7.5 mg
 Levocetirizine hydrochloride tablet 5 & 10 mg
 Loratadine tablets 10 mg
 Levetiracetam tablets 250 mg, 500 mg
 Lisinopril tablets usp 5 mg, 10 mg
 Losartan potassium tablets usp 25 mg, 50 mg
 Moxifloxacin hydrochloride tablets 400 mg
 Montelukast sodium tablets 5 mg, 10 mg
 Mycophenolate mofetil tablets 500 mg
 Mycophenolic acid gastro-resistant tablets 180mg/360mg
 Magnesium tablets 100mg
 Methylidopa tablets 250 mg, 500 mg
 Nabumeton tablets 500 mg NSAID
 Nabumeton 500mg + Paracetamol 750 mg
 Nitazoxanide tablets 500 mg
 Nebivolol tablets 2.5 mg
 Nifedipine extended release 5 mg, 10 mg, 20 mg, 30 mg
 Orphenadrine citrate 35 mg & paracetamol 450 mg tablets
 Olmesartan medoxomil tablets usp 20 mg, 40 mg
 Paracetamol 500mg & caffeine tablets 30 mg
 Paracetamol 500mg & dicyclomine 20mg tablets
 Pioglitazone hcl 30 & 15 metformin hcl 500
 Pioglitazone hydrochloride tablets 30 mg & 15 mg
 Primaquine tablets 7.5 mg

Antihypertensive (CCB + ACE Inhibitor)
 Antimalarial
 Antimalarial
 Antidepressant (SSRI)
 Proton Pump Inhibitor + Prokinetic
 ACE Inhibitor (Antihypertensive)
 Aldosterone Antagonist
 Antihistamine
 Antifungal
 Vitamin (Nutritional Supplement)
 Xanthine Oxidase Inhibitor
 5-alpha Reductase Inhibitor
 Erectile Dysfunction + Premature Ejaculation
 Lipid-lowering Agent (Fibrate)
 Antibiotic (Macrolide)
 Antibiotic (Fluoroquinolone)
 Antihistamine
 Antidiabetic (Sulfonylurea)
 Antimalarial Combination Therapy
 Antimalarial Combination Therapy
 Antimalarial
 Hematopoietic Agent (Iron + B Vitamins)
 Joint Health Supplement
 H2 Receptor Antagonist (Antacid)
 H2 Receptor Antagonist + Prokinetic
 ARB (Antihypertensive)
 Antispasmodic
 NSAID (Analgesic)
 ARB + Diuretic (Antihypertensive)
 ARB (Antihypertensive)
 Heart Rate Lowering Agent (Chronic Angina)
 Antihistamine
 Antihistamine
 Antiepileptic
 ACE Inhibitor (Antihypertensive)
 ARB (Antihypertensive)
 Antibiotic (Fluoroquinolone)
 Leukotriene Receptor Antagonist (Antiasthmatic)
 Immunosuppressant (Organ Transplant)
 Immunosuppressant (Organ Transplant)
 Mineral Supplement
 Antihypertensive (Centrally Acting)

 NSAID + Analgesic
 Antiprotozoal
 Beta-blocker
 Antihypertensive / Calcium Channel Blocker
 Analgesic / Antispasmodic
 Antihypertensive / ARB
 Analgesic / CNS Stimulant
 Analgesic / Antispasmodic
 Antidiabetic / Combination
 Antidiabetic
 Antimalarial

TABLETS

Paroxetine tablets 20 mg
 Prednisolone tablets 5mg, 10 mg
 Quetiapine tablets 100mg, 150 mg, 200 mg, 300 mg
 Roxithromycin tablets 300 mg
 Repaglinide tablets usp 1 mg
 Rosuvastatin & ezetimibe tablets 20 & 10 mg
 Rosuvastatin & fenofibrate tablets 10 & 160 mg
 Sparfloxacin tablets 200 mg
 Sitagliptin phosphate tablets 25 mg, 50 mg, 100 mg
 Metformin & sitagliptin phosphate 1000/50, 500/50 mg
 Secnidazole tablets 500 mg, 1000 mg
 Cyclosporine capsules 25 mg
 Sevelamer hydrochloride tablets 400 mg, 800 mg
 Sirolimus tablets 1 mg
 Simvastatin tablets 5 mg, 10 mg, 20 mg
 Simvastatin 10 mg & ezetimibe 10 mg
 Sulbutiamine tablets 200 mg
 Tapentadol hydrochloride tablet 50/75/100 mg
 Tramadol hcl 50 mg + Paracetamol 500 mg tablets
 Tinidazole tablets 500 mg
 Ursodeoxycholic acid tablets bp 300 mg/ 150 mg
 Voglibose mouth dissolving tablets 0.2/0.3 mg
 Voglibose 0.2mg & metformin hcl tablets 500 mg
 Calcium carbonate with vitamin D3 tablets
 Vardenafil tablets 5 mg, 10 mg, 20 mg
 Valsartan tablets 80 mg, 160 mg, 320 mg

Antidepressant / SSRI
 Corticosteroid
 Antipsychotic
 Antibiotic / Macrolide
 Antidiabetic
 Antihyperlipidemic / Combination
 Antihyperlipidemic / Combination
 Antibiotic / Fluoroquinolone
 Antidiabetic / DPP-4 Inhibitor
 Antidiabetic / Combination
 Antiprotozoal
 Immunosuppressant
 Phosphate Binder
 Immunosuppressant
 Antihyperlipidemic
 Antihyperlipidemic / Combination
 Nootropic / Vitamin B Derivative
 Analgesic / Opioid Analgesic
 Analgesic / Combination
 Antiprotozoal / Antimicrobial
 Hepatoprotective
 Antidiabetic / Alpha-Glucosidase Inhibitor
 Antidiabetic / Combination
 Nutritional Supplement
 Erectile Dysfunction Agent
 Antihypertensive / ARB

CAPSULES

Ampicillin Capsules BP 250/500 mg	Antibiotic
Ampicillin & Oxacillin Capsules 250/500 mg	Antibiotic
Ampicillin & Dicloxacillin Capsules 250/500 mg	Antibiotic
Cloxacillin Capsules BP 250/500 mg	Antibiotic
Oxacillin Capsules BP 250/500 mg	Antibiotic
Celecoxib 100 mg/200 mg	Anti-inflammatory
Ampicillin + Cloxacillin 250 mg + 250 mg	Antibiotic
Cefalexin 250 mg, 500 mg	Antibiotic
Chloramphenicol 250 mg, 500 mg	Antibiotic
Flucloxacillin 250 mg, 500 mg	Antibiotic
Tafamidis 20 mg	Cardiomyopathy Treatment
Fluoxetine Hcl 200 mg, 20 mg	Antidepressant
Gabapentin 300 mg, 600 mg	Anticonvulsant
Domperidone + Omeprazole 10 mg + 20 mg, 20 mg + 20 mg	Gastroprokinetic
Lansoprazole 30 mg	Proton Pump Inhibitor
Pantoprazole Sodium EC + Levosulpiride SR 4 mg + 0.2 mg	GI Regulator
Silodosin 4 mg, 8 mg	Alpha Blocker
Tamsulosin 0.4 mg	Alpha Blocker
Tamsulosin + Dutasteride 0.4 mg + 0.5 mg	BPH Treatment
Tamsulosin Hydrochloride + Tolterodine Tartrate 4 mg + 0.2 mg	Urinary Antispasmodic
Orlistat 60 mg, 120 mg	Anti-obesity
Itraconazole capsules 100 mg, 200 mg	Antifungal
Pantoprazole gastro-resistant & domperidone prolonged release capsule	GI Regulator
Fluconazole capsules 150 mg, 200 mg	Antifungal
Clopidogrel and aspirin capsules	Antiplatelet
Omeprazole capsules 20 mg	Proton Pump Inhibitor
Tacrolimus capsules 0.25 mg, 0.5 mg, 1.0 mg	Immunosuppressant
Gabapentin capsules 300 mg	Anticonvulsant
Pregabalin capsules 75 mg	Anticonvulsant
Rabeprazole sodium (enteric coated) & domperidone (sr) capsules	GI Regulator
Clindamycin capsules 150 mg	Antibiotic
Pregabalin & methylcobalamin capsules	Nerve Pain Treatment
B-complex forte with vitamin c & zinc capsules	Vitamin Supplement
Doxycycline and lactic acid bacillus capsules	Antibiotic
Cyanocobalamin, ferrous fumarate and folic acid capsules	Iron Supplement
Mecobalamin, alpha lipoic acid, folic acid & pyridoxine hcl with biotin capsules	Nerve Supplement
Mecobalamin, alpha lipoic acid, folic acid & pyridoxine hydrochloride capsules	Nerve Supplement
Acetylcysteine capsules 200 mg	Mucolytic
Meloxicam 7.5 mg, pregabalin 50 mg and Thiocolchicoside 4 mg capsules	Pain Relief Combo
Flupirtine maleate capsules 100 mg	Analgesic
Doxycycline hyclate capsules bp 100 mg	Antibiotic
Multivitamin & multimineral capsules	Nutritional Supplement
Tamoxolomide capsules 250 mg	Anticancer
Omeprazole 20 mg & domperidone 10 mg capsules	GI Regulator
Ibuprofen 200mg, paracetamol 325 mg & caffeine capsule 30 mg	Analgesic Combo
Itraconazole capsules 200 mg	Antifungal
Lincomycin capsules 250 mg, 500 mg	Antibiotic
Lansoprazole delayed release capsules usp 30 mg	Proton Pump Inhibitor
Loperamide capsules bp 2 mg	Antidiarrheal
Tramadol capsules 50 mg & 100 mg	Analgesic
Tacrolimus capsules 0.5 mg, 1 mg	Immunosuppressant
Tamsulosin hcl modified release capsules 400 mcg	Alpha Blocker
Tamsulosin hcl 0.4 and dutasteride capsules 0.5 mg	BPH Treatment
Cefixime 100/200/400 mg	Antibiotic

CAPSULES

Cefuroxime Axetil 125/250 mg	Antibiotic
Cephalexin 125/250/500 mg	Antibiotic
Cephalexin and Probenecid 500 mg	Antibiotic
Cephalexin and Bromhexine 254/508 mg	Antibiotic
Cephalexin and Carbocisteine 400/650 mg	Antibiotic
Cefadroxil 125/250/500 mg	Antibiotic
Cefadroxil and Ambroxol Hcl 530 mg	Antibiotic
Cefaclor 250/500 mg	Antibiotic
Cefdinir 300 mg	Antibiotic
Ceftibuten 400 mg	Antibiotic

DRY SYRUP

Cyproheptadine+ Vitamin B Complex 200 ml	Appetite Stimulant
Ferric Ammonium Citrate+ Multivitamin 200 ml	Iron Supplement
Iron Polymaltose 50 mg/5 ml	Iron Supplement
Mutivitamins+ Aminoacids 30 ml Bottle	Nutritional Supplement
Tricholine Citrate+ Sorbitol 200 ml	Hepatoprotective
Artemether 180mg & Lumefantrine 1080 mg Suspension	Antimalarial
Piperaquine Phosphate 640 mg & Dihydroartemisinin 80 mg Suspension	Antimalarial
Artemether 300 mg & Lumefantrine 1800 mg Suspension	Antimalarial
Artemether 15g Suspension	Antimalarial
Dihydroartemisinin 160 mg Suspension	Antimalarial
Cefixime 50/100/200 mg per 5 ml, 25 mg per ml	Antibiotic
Cefixime and Ofloxacin 100 mg per 5 ml	Antibiotic
Cefixime and Clavulanate Potassium 81.25 mg/162.5 mg per 5 ml	Antibiotic
Cefpodoxime Proxetil 50/100 mg per 5 ml, 25 mg per ml	Antibiotic
Cefpodoxime Proxetil and Ofloxacin 400 mg per 5 ml	Antibiotic
Cefpodoxime Proxetil and Clavulanate Potassium 81.25 mg per 5 ml	Antibiotic
Cefuroxime Axetil 50 mg/125 mg per 5 ml	Antibiotic
Cefuroxime Axetil and Clavulanate Potassium 156.25/312.5 mg per 5 ml	Antibiotic
Cephalexin 127 mg per 5 ml	Antibiotic
Cephalexin and Carbocisteine 400 mg per 5 ml	Antibiotic
Cefadroxil 125/250 mg per 5 ml, 100 mg per ml	Antibiotic
Cefadroxil and Clavulanate Potassium 312.5 mg per 5 ml	Antibiotic
Cefaclor 125/187 mg per 5 ml, 50 mg per ml	Antibiotic
Cefdinir 125 mg per 5 ml	Antibiotic

INJECTABLE

Cyproheptadine+ Vitamin B Complex 200 ml	Appetite Stimulant
Ferric Ammonium Citrate+ Multivitamin 200 ml	iron Supplement
Iron Polymaltose 50 mg/5 ml	iron Supplement
Mutivitamins+ Aminoacids 30 ml Bottle	Nutritional supplement
Tricholine Citrate+ Sorbitol 200 ml	Hepatoprotective Agent
Artemether 180mg & Lumefantrine 1080 mg Suspension	Antimalarial
Piperaquine Phosphate 640 mg & Dihydroartemisinin 80 mg Suspension	Antimalarial
Artemether 300 mg & Lumefantrine 1800 mg Suspension	Antimalarial
Artemether 15g Suspension	Antimalarial
Dihydroartemisinin 160 mg Suspension	Antimalarial
Cefixime 50/100/200 mg per 5 ml, 25 mg per ml	Antibiotic
Cefixime and Ofloxacin 100 mg per 5 ml	Antibiotic
Cefixime and Clavulanate Potassium 81.25 mg/162.5 mg per 5 ml	Antibiotic
Cefpodoxime Proxetil 50/100 mg per 5 ml, 25 mg per ml	Antibiotic
Cefpodoxime Proxetil and Ofloxacin 400 mg per 5 ml	Antibiotic
Cefpodoxime Proxetil and Clavulanate Potassium 81.25 mg per 5 ml	Antibiotic

INJECTABLE

Cefuroxime Axetil 50 mg/125 mg per 5 ml	Antibiotic
Cefuroxime Axetil and Clavulanate Potassium 156.25/312.5 mg per 5 ml	Antibiotic
Cephalexin 127 mg per 5 ml	Antibiotic
Cephalexin and Carbocisteine 400 mg per 5 ml	Antibiotic
Cefadroxil 125/250 mg per 5 ml, 100 mg per ml	Antibiotic
Cefadroxil and Clavulanate Potassium 312.5 mg per 5 ml	Antibiotic
Cefaclor 125/187 mg per 5 ml, 50 mg per ml	Antibiotic
Cefdinir 125 mg per 5 ml	Antibiotic
Paracetamol Oral Suspension BP 120 mg/5 ml, 100 ml	Antipyretic
Hydralazine Hydrochloride Injection USP 20mg/ml, 1 ml	Antihypertensive
Phytomenadione Injection BP (Vitamin K1) 1mg/0.5ml, 0.5 ml	Vitamin
Oxytocin Injection BP 5 IU/ ml, 1 ml	Oxytocic
Phenytoin Sodium Injection USP 50 mg/ml, 2ml (100 mg / 2 ml)	Anticonvulsant
Iron Sucrose Injection USP , 5 ml	Iron Supplement
Tranexamic Acid Injection BP 500 mg/5 ml, 5 ml	Antifibrinolytic
Dexamethasone Sodium Phosphate Injection USP 4 mg/ ml, 2 ml	Corticosteroid
Dexamethasone Sodium Phosphate Injection USP 4 mg/ ml, 1 ml	Corticosteroid
Naloxone Hydrochloride Injection USP 0.4 mg/ ml, 1 ml	Opioid Antagonist
Aminophylline Injection BP 250 mg/10 ml, 10 ml	Bronchodilator
Hyoscine Butyl Bromide Injection BP 10mg/ml, 1 ml	Antispasmodic
Hyoscine Butyl Bromide Injection BP 20mg/ml, 1 ml	Antispasmodic
Adrenaline Injection BP 1mg/ml, 1 ml	Vasopressor
Labetalol Injection BP 50mg/10ml, 10 ml	Antihypertensive
Lidocaine Injection BP 2%, 2 ml	Anesthetic
Lidocaine Injection BP 1%, 2 ml	Anesthetic
Phenobarbital Injection BP 100mg/ml, 1 ml	Anticonvulsant
Papaverine Hydrochloride Injection USP 40mg/ml, 1 ml	Antispasmodic
Levocarnitine Injection USP 1gm/5ml, 5 ml	Nutritional Supplement
Sterile Noradrenaline Concentrate BP 0.2% w/v /ml, 2 ml	Vasopressor
Colecalciferol Injection BP 200000 IU/ml, 2 ml	Vitamin D Supplement
Metoclopramide Injection USP 10mg/ml, 2 ml	Antiemetic
Furosemide Injection BP 20mg/ml, 1 ml	Diuretic
Furosemide Injection BP 40mg/2ml, 2 ml	Diuretic
Sodium Chloride Injection USP 0.9% w/v 5 ml	Electrolyte
Sodium Chloride Injection USP 0.9% w/v 10 ml	Electrolyte
Diazepam Injection BP 5 mg/ ml, 2 ml	Anxiolytic
Salbutamol Injection BP 0.5mg/ml, 1 ml	Bronchodilator
Dextromethorphan HBR, Chlorpheniramine Malaet & Phenylephrine Hcl Cough Syrup	Cough Suppressant
Ofloxacin & Metronidazol Suspension 30ml/60ml	Antibiotic
Terbutaline Sulphate with Bromhexine HCL and Guaiphenesin Expectorant	Expectorant
Linoleic acid & Linolenic acid Drops 15ml/30ml	Nutritional Supplement
Ondansetron Syrup IP 2mg/5ml	Antiemetic
Ranitidine Injection IP , 2 ml	Antacid
Mecobalamin Injection, 1 ml	Vitamin B12 Supplement
Artemether Injection	Antimalarial
Artemether Injection, 1 ml	Antimalarial
Methylcobalamin, Vitamin B6, Nicotinamide & D-Panthenol Injection, 2 ml	Vitamin Supplement
Methyl Ergometrine Injection IP , 1 ml	Oxytocic
Paracetamol Injection, 2 ml	Antipyretic
Gentamicin Injection IP 80mg/2ml, 2 ml	Antibiotic
Buprenorphine Injection IP , 1 ml	Analgesic
Buprenorphine Injection IP , 2 ml	Analgesic
Pentazocine Lactate Injection IP , 1 ml	Analgesic
Tramadol Hcl Injection IP , 2 ml	Analgesic

INJECTABLE

Ondansetron Injection IP 2mg/ml, 2 ml
 Buserelin Injection 0.5mg/0.5ml, 2 ml
 Diclofenac Sodium Injection 75mg/3ml, 3 ml
 Atropine Sulphate Injection IP
 Artemether Injection 40mg/ml, 1 ml
 Methylprednisolone Acetate Injection IP , 1 ml
 Diclofenac Sodium Injection IP , 1 ml
 Quinine Dihydrochloride Injection 300mg/ml, 2 ml
 Labetalol Injection IP5mg/ml, 2 ml
 Metamizole Sodium Injection 500mg/5ml, 5 ml
 Citicolin Injection 250mg/ml, 4 ml
 MethylcobalaminInjection, 1 ml
 Drotaverine Hydrochloride Injection 40mg/2ml, 2 ml
 Paracetamol Injection, 3 ml
 Valethemaide Bromide Injection, 1 ml
 Salbutamol Injection BP , 1 ml
 Naloxone Hcl Injection USP , 2 ml
 Meloxicam Injection BP , 2 ml
 Midazolam Injection BP , 3 ml
 Levocarnitine Injection USP , 5 ml
 Clindamycin Phosphate Injection USP 300mg/2ml, 2 ml
 Potassium Citrate Mixture BP 300mg 500ml
 Phenytoin Oral Suspension BP
 Levocarnitine Oral Solution USP 100mg/ml, 50 ml
 Levocarnitine Oral Solution USP 300mg/ml, 20 ml
 Diclofenac Sodium Injection IP , 3 ml
 Etamsylate Injection , 2 ml
 Vitamin C Injection, 2.0ml and Vitamin B12, Folic Acid, Niacinamide Injection-1.5ml
 Ammonium Chloride, Diphenhydramine Hcl, Sodium Citrate Cough Syrup, 100 ml
 Diphenhydramine Hcl , Sodium Citrate Dihydrate & Ammonium Chloride Cough Syrup, 125 ml
 Pheniramine Maleate & Ammonium Chloride Cough Syrup, 125 ml
 Ammonium Chloride Sodium Citrate & Levomenthol Cough Syrup, 100 ml
 Chlorpheniramine Maleate & Ammonium Chloride Cough Syrup
 Dextromethorphan HBR, Phenylphrine Hcl & Chlorpheniramine Maleate Syrup
 Carbocisteine and Salbutamol Syrup 60ml
 Diphenhydramin Hcl, Guaiphenesin, Bromhexine Hcl & Sodium Citrate Cough Syrup Adult Cough Syrup
 Azithromycin Suspension
 Cetirizine Dihydrochloride HBR & Phenylephrine HCL
 Dextromethorphan HBR, Chlorpheniramine Maleate & Menthollbuprofen & Paracetamol Syrup
 Carbocisteine and Salbutamol Syrup 60mlID
 iphenhydramine Hcl, Guaiphenesin, Bromhexine Hcl, & Sodium Citrate Cough Syrup Adult Cough Syrup
 Azithromycin Suspension
 Cetirizine Dihydrochloride, Dextromethorphan HBR & Phenylephrine Hcl
 Dextromethorphan HBR, Chlorpheniramine Maleate & Menthol
 Ibuprofen & Paracetamol Syrup
 Atracurium Besylate 10 mg/ml, 50 mg/5 ml - 2.5 ml, 5 ml
 Bupivacaine Hydrochloride 2.5 mg/ml (0.25%), 5 mg/ml (0.5%) - 5 ml, 20 ml
 Bupivacaine Hydrochloride+ Dextrose 5 % +8.5 %
 Cisatracurium 2 mg/ml - 5 ml
 Lidocaine 1 %, 2 % - 20 ml, 30 ml, 50 ml
 Rocuronium Bromide 10 mg/ml - 5 ml, 10 ml
 Vecuronium Bromide 4 mg/vial, 10 mg/vial
 Analgin (Metamizole/Dipyrone) 100 mg/ml, 500 mg/ml - 2 ml, 5 ml
 Dexamethasone Sodium Phosphate 4 mg/ml - 1 ml, 2 ml

Antiemetic
 Hormonal Therapy
 Anti-inflammatory
 Anticholinergic
 Antimalarial
 Corticosteroid
 Anti-inflammatory
 Antimalarial
 Antihypertensive
 Analgesic
 Nootropic
 Vitamin B12 Supplement
 Antispasmodic
 Antipyretic
 Antispasmodic
 Bronchodilator
 Opioid Antagonist
 Anti-inflammatory
 Anxiolytic
 Nutritional Supplement
 Antibiotic
 Alkalinizer
 Anticonvulsant
 Nutritional Supplement
 Nutritional Supplement
 Anti-inflammatory
 Hemostatic
 Vitamin Supplement
 Cough Suppressant
 Cough Suppressant
 Cough Suppressant
 Cough Suppressant
 Cough Suppressant
 Cough Suppressant
 Cough Suppressant
 Expectorant
 Cough Suppressant
 Antibiotic
 Cough Suppressant
 Cough Suppressant
 Expectorant
 Cough Suppressant
 Antibiotic
 Cough Suppressant
 Cough Suppressant
 Analgesic
 Muscle Relaxant
 Anesthetic
 Anesthetic
 Muscle Relaxant
 Anesthetic
 Muscle Relaxant
 Muscle Relaxant
 Analgesic
 Corticosteroid

INJECTABLE

Diclofenac Sodium 75 mg/3 ml - 3 ml	Anti-inflammatory
Drotavarine Hcl 20 mg/ml - 2 ml	Antispasmodic
Etoricoxib 60 mg, 90 mg, 120 mg	Anti-inflammatory
Fentanyl Citrate 50mcg/ml - 2 ml, 10 ml	Analgesic
Meloxicam 10 mg/ml - 1.5 ml	Anti-inflammatory
Piroxicam 20 mg/ml - 2 ml	Anti-inflammatory
Amikacin Sulphate 250 mg/ml, 50 mg/ml - 2 ml, 4 ml	Antibiotic
Capreomycin 1 gm/vial	Antibiotic
Clarithromycin 500 mg/vial	Antibiotic
Colistimethate Sodium 1 MIU/vial, 2 MIU/vial, 3 MIU/vial, 4.5 MIU/vial	Antibiotic
Gentamicin 40 mg/ml - 2 ml	Antibiotic
Lincomycin 300 mg/ml - 2 ml	Antibiotic
Polymyxin B 500000 IU/vial	Antibiotic
Teicoplanin 200 mg/vial, 400 mg/vial	Antibiotic
Tigecycline 50 mg/vial	Antibiotic
Vancomycin 500 mg/vial, 1 gm/vial	Antibiotic
Amphotericin B 50 mg/vial, 100 mg/vial	Antifungal
Caspofungin Acetate 50 mg/vial, 70 mg/vial	Antifungal
Fosfomycin Sodium 4 gm/vial	Antibiotic
Voriconazole 200 mg/vial	Antifungal
Artemether 20 mg/ml, 40 mg/ml, 60 mg/ml, 80 mg/ml	Antimalarial
Artesunate 30 mg, 60 mg, 80 mg, 120 mg - 5 ml	Antimalarial
Chloroquine Phosphate 40 mg/ml - 5 ml	Antimalarial
Quinine Dihydrochloride 300 mg/ml - 2 ml	Antimalarial
Acyclovir 250 mg, 500 mg, 1 gm	Antiviral
Amiodarone Hydrochloride 50 mg/ml	Antiarrhythmic
Atropine Sulphate 0.5 mg/ml	Anticholinergic
Digoxin 250 mcg/ml - 2 ml	Cardiac Glycoside
Dobutamine 250 mg/vial	Inotrope
Esmolol 10 mg/ml - 10 ml	Beta blocker
Furosemide 10 mg/ml - 2 ml	Diuretic
Milrinone 1 mg/ml - 10 ml	Inotrope
Nicardipine Hydrochloride 1 mg/ml - 10 ml	Antihypertensive
Nicorandil 48 mg/vial	Vasodilator
Nitroglycerin Injection 5 mg/ml - 10 ml	Vasodilator
Protamine Sulphate 10 mg/ml - 5 ml	Antidote
Streptokinase 750000 IU/vial, 1.5 MIU/vial	Thrombolytic
Tranexamic Acid 50 mg/ml, 100 mg/ml - 5 ml, 10 ml	Antifibrinolytic
Urokinase 250000 IU/vial, 500000 IU/vial, 750000 IU/vial	Thrombolytic
Amisulpride 5 mg/2 ml - 2 ml	Antipsychotic
Citicoline Sodium 125 mg/ml, 250 mg/ml - 4 ml, 5 ml	Nootropic
Dexmedetomidine Hydrochloride 100 mcg/ml - 2 ml	Sedative
Diazepam 5 mg/ml - 2 ml	Anxiolytic
Dopamine Hydrochloride 40 mg/ml - 2 ml	Inotrope
Haloperidol Lactate 5 mg/ml - 1 ml	Antipsychotic
Hyoscine Butylbromide 10 mg/ml - 1 ml, 2ml	Antispasmodic
Levetiracetam 100 mg/ml - 5 ml	Anticonvulsant
Midazolam 5 mg/ml - 3 ml	Anxiolytic
Sugammadex 100 mg/ml - 2 ml, 10 ml	Reversal Agent
Sugammadex 20 mg/vial, 40 mg/vial	Reversal Agent
Sugammadex 10 mg/ml - 2 ml, 4 ml, 10 ml	Reversal Agent
Sugammadex 30 mg/vial	Reversal Agent
Metoclopramide 5 mg/ml - 2 ml	Antiemetic
Metoclopramide 40 mg/vial	Antiemetic

INJECTABLE

Metoclopramide 2 mg/ml - 2 ml, 4 ml
 Rabeprazole 20 mg
 Ranitidine 25 mg/ml - 2 ml
 Acetylcysteine 100 mg/ml, 200 mg/ml - 3 ml, 5 ml
 Alpha Lipoic Acid 25 mg/ml
 Cholecalciferol (Vitamin D3) 2 LacIU/ml, 4 LacIU/ml - 1 ml
 Cyanocobalamin 1000 mcg/ml
 Levocarnitine 200 mg/ml - 5 ml
 Methylcobalamin (Vitamin B12) 1000 mcg/ml - 1 ml, 25000 mcg/3ml
 Phytomenadione (Vitamin K1) 1 mg/ml - 1 ml, 10 mg/ml
 Pyridoxine (Vitamin B6) 50 mg/ml - 2 ml
 Thiamine (Vitamin B1) 50 mg/ml - 2 ml
 Vitamin B Complex B1 + B2 + B3 + B5 + B6 + B12 (3 ml Amp)
 Ferric Carboxymaltose 50 mg/ml - 2 ml, 10 ml
 Glutathione 600 mg/vial
 Iron Sucrose 20 mg/ml - 5 ml
 Phenylephrine Hydrochloride 10 mg/ml - 1 ml, 5 ml
 Zoledronic Acid 4 mg/5 ml - 5 ml
 Bupivacaine Hydrochloride (Heavy) 20 mg/4 ml
 Glycopyrrolate 0.2 mg/ml
 Leucovorin Calcium 10 mg/ml
 Milrinone Lactate 10 mg/10 ml
 Naloxone Hydrochloride 0.4 mg/ml
 Orphenadrine Citrate 60 mg/2 ml
 Protamine Sulphate 50 mg/5 ml, 5 ml vial
 Terlipressin 1 mg/10 ml
 Vasopressin 20 KIU, 40 KIU/m

Antiemetic
 Proton Pump Inhibitor
 H2 Receptor Antagonist
 Mucolytic
 Antioxidant
 Vitamin D Supplement
 Vitamin B12 Supplement
 Nutritional Supplement
 Vitamin B12 Supplement
 Vitamin
 Vitamin
 Vitamin
 Vitamin
 Iron Supplement
 Antioxidant
 Iron Supplement
 Vasopressor
 Bone Resorption Inhibitor
 Anesthetic
 Anticholinergic
 Chemotherapy Adjunct
 Inotrope
 Opioid Antagonist
 Muscle Relaxant
 Antidote (Heparin)
 Vasopressor
 Vasopressor

OINTMENT

Hydroquinone Cream
 Ketoconazole Cream
 Luliconazole Cream
 Clobetasol Cream
 Diclofenac Diethylamine, Vergin Linseed Oil, Methyl Salicylate & Menthol Gel
 Clobetasole Propionate & Salicylic Acid Ointment
 Terbinafine Hydrochloride Cream IP
 Clobetasole Propionate & fusidic acid cream

Depigmenting
 Antifungal
 Antifungal
 Corticosteroid
 Anti-Inflammatory
 Corticosteroid
 Antifungal
 Corticosteroid

CREAMS

A-Ret Gel
 Acyclovir Creams
 Adapalene Gel
 Bacitracin Cream
 Beclomethasone Clotrimazole Cream
 Beclomethasone Gentamicin Clotrimazole Cream
 Beclomethasone Neomycin & Miconazole Cream
 Benzoic Acid Salicylic Acid Ointment
 Benzoyl Peroxide Gel
 Betamethasone Gentamicin Tolnaftate Clotrimazole Cream
 Betamethasone Valerate & Neomycin Cream
 Betamethasone Valerate & Salicylic Acid Creams
 Betamethasone Valerate Creams
 Chlorhexidine Gluconate Gel
 Ciprofloxacin Cream

Retinoid
 Antiviral
 Retinoid
 Antibiotic
 Antifungal
 Antifungal
 Antifungal
 Keratolytic
 Antiacne
 Antifungal
 Corticosteroid
 Corticosteroid
 Corticosteroid
 Antiseptic
 Antibiotic

CREAMS

Clindamycin & Adapalene Gel	Antiacne
Clindamycin Phosphate & Nicotinamide Gel	Antiacne
Clindamycin Phosphate Gel	Antiacne
Clobetasol Gentamicin & Miconazole Cream	Antifungal
Clobetasol Neomycin Miconazole Chlorhexidine Cream	Antifungal
Clobetasol Propionate & Gentamicin Cream	Corticosteroid
Clobetasol Propionate Cream	Corticosteroid
Clobetasol Propionate Miconazole Nitrate Gentamicin Sulphate Zinc Oxide Cream	Antifungal
Clotrimazole Beclomethasone & Neomycin Cream	Antifungal
Clotrimazole Cream/Clotrimazole Vaginal Cream	Antifungal
Diclofenac Gel	Anti-inflammatory
Diclofenac Linseed Oil Menthol Gel	Anti-inflammatory
Fluocinolone Acetonide Cream	Corticosteroid
Fluticasone Propionate Cream	Corticosteroid
Fusidic Acid & Betamethasone Cream	Antibiotic
Fusidic Acid Cream	Antibiotic
Griseofulvin Cream	Antifungal
Hydrocortisone Acetate & Neomycin Sulfate Cream	Corticosteroid
Hydrocortisone Acetate Cream	Corticosteroid
Hydroquinone Cream	Depigmenting
Hydroquinone Tretinoin & Mometasone Furoate Cream	Depigmenting
Itraconazole Cream	Antifungal
Ketoconazole Cream	Antifungal
Luliconazole Cream	Antifungal
Metronidazole Cream	Antiorotozoal
Miconazole Cream	Antifungal
Miconazole Nitrate & Fluocinolone Acetonide Cream	Antifungal
Miconazole Nitrate Cream	Antifungal
Miconazole Nitrate Oral Gel	Antifungal
Mometasone Furoate Cream	Corticosteroid
Mupirocin Cream	antibiotic
Neomycin Polymyxin Bacitracin Ointment	antibiotic
Neomycin Sulfate & Fluocinolone Acetonide Cream	Corticosteroid
Ofloxacin Ornidazole Terbinafine & Clobetasol Cream	Antifungal
Permethrin Cream	Scabicide
Povidone Iodine & Ornidazole Cream	Antifungal
Povidone Iodine Cream	Antiseptic
Salicylic Acid Ointment	Keratolytic
Terbinafine Cream	Antifungal
Tioconazole Cream	Antifungal
Tolnaftate Cream	Antifungal
Tranexamic Acid Cream	Depigmenting
Tretinoin Cream	Retinoid
White Soft Paraffin Liquid Paraffin Cream	Emollient
Zinc Oxide Cream	SkinProtectant
Clindaycin Phosphate 1.00% + Nicotinamide 4.00%	Antiacne
Clindamycin Phosphate 1.00% + Adapalene 0.10%	Antiacne
Linseed Oil 3.00% + Diclofenac Diethylamine 1.16% + Methyl Salicylate 10.00% + Menthol 5.00%	Anti-inflammatory
Linseed Oil 3.00% + Diclofenac Diethylamine 1.16% + Methyl Salicylate 10.00% + Capsaicin 1.00% + Menthol 5.00%	Anti-inflammatory

SHAMPOOS

Ketoconazole Shampoo 2.00%	Antifungal
Ketoconazole 2.00% + ZPTO (Zinc Pyrithione) Shampoo 1.00%	Antifungal
Fluocinolone Acetonide Shampoo 0.01%	corticosteroid
Permethrin Shampoo 5.00%	Scabicide
Cypermethrin 1.00%	Scabicide

LOTIONS

Gamma benzene Hexachloride 1.00%
 Gamma benzene Hexachloride 1.00% + Cetrimide 0.10%
 Permethrin 5.00%
 Clobetasol Propionate 0.05%
 Ketoconazole 2.00%
 Chlorhexidine Gluconate Solution 0.30% + Cetrimide Soln. Eq. to Cetrimide 0.60%
 Minoxidil Scalp Application 2.00%
 Minoxidil Scalp Application 5.00%
 Minoxidil Scalp Application 10.00%
 Clotrimazole 1.00% + Beclomethasone Dipropionate 0.03%
 Benzoic Acid Salicylic Acid Lotion

SUBMITTED PRODUCT

Fosfomycin Tromethamine oral powder
 Ranolazine ER 500mg tablet
 Mesalamine Delayed Release Tablet USP 500 mg
 Disease)
 Azithromycin 500mg
 Vanoprazon 10mg
 Zyonate 120 (combipack)
 combination)
 Zyonate 60 (combipack)
 combination)
 Aluminum Hydroxide 200 mg and Magnesium Hydroxide 150 to 200 mg
 with Simethicone 25 mg. Chewable tablet.
 Pantoprazole Tablet 40 mg
 Rabeprazole Tablet 20 mg
 Azithromycin capsule 500 mg
 Azithromycin capsule 250 mg
 Doxycyclin capsule 100 mg
 Omeprazole Capsule 20 mg
 Diclofenac Sodium Tablet 50 mg
 (NSAID)
 Ciprofloxacin Tablet 250 mg
 Ciprofloxacin Tablet 500 mg
 Metronidazole Tablet 250 mg
 Itraconazole capsule 100 mg
 Diazepam Injection 5 mg/ml, 2 ml
 Paracetamol Injection 150 mg/ml, 2 ml
 Phenobarbital Injection 200 mg/ml, 1 ml
 Tramadol HCL Injection 50 mg/ml, 1 ml
 Tramadol HCL Injection 50 mg/ml, 2 ml
 Sodium bicarbonate Inj. 5%
 Sterilised Water for Injection 5 ml, 10 ml
 Vanoprazon 20mg
 "Dapagliflozin Tablets 10 mg"
 Tofacitinib 5mg
 (Immunosuppressant)
 Dutasteride 0.5mg + Tadalafil 5mg
 Dysfunction
 Ziomida injection
 Omeprazole for Injection 40 (combipack) with sterilised water for injection BP 10 ml
 Metronidazole Intravenous Infusion BP, 0.5 % w/v, 100 ml

Scabicide
 Scabicide
 Scabicide
 Corticosteroid
 Antifungal
 Antiseptic
 HairGrowth
 HairGrowth
 HairGrowth
 Antifungal
 Keratolytic

Antibiotic (Urinary tract infections)
 Anti-anginal (Chronic angina)
 Anti-inflammatory (Inflammatory Bowel

Antibiotic (Macrolide)
 Proton Pump Inhibitor (Acid Reducer)
 Anti-ulcer (Likely PPIs/antacids)

Anti-ulcer (Likely PPIs/antacids)

Antacid/Anti-flatulent
 Proton Pump Inhibitor (Acid Reducer)
 Proton Pump Inhibitor (Acid Reducer)
 Antibiotic (Macrolide)
 Antibiotic (Macrolide)
 Antibiotic (Tetracycline class)
 Proton Pump Inhibitor (Acid Reducer)
 Nonsteroidal Anti-inflammatory Drug

Antibiotic (Fluoroquinolone)
 Antibiotic (Fluoroquinolone)
 Antibiotic/Antiprotozoal
 Antifungal
 Benzodiazepine (Anxiolytic/Sedative)
 Analgesic/Antipyretic
 Anticonvulsant/Sedative
 Analgesic (Opioid)
 Analgesic (Opioid)
 Alkalinizer (Metabolic Acidosis)
 Diluent for Injection
 Proton Pump Inhibitor (Acid Reducer)
 Antidiabetic (SGLT2 Inhibitor)
 Janus Kinase (JAK) Inhibitor

Combination for BPH and Erectile

Unknown (please clarify)
 Proton Pump Inhibitor (for IV use)
 Antibiotic/Antiprotozoal (IV form)



MARKET PRESENCE :

UGANDA | GHANA | KIRGSTHAN | TURKMENISTHAN | KAZAKISTHAN | MYANMAR | COMBODIA,
GUATEMALA | COSTA RICA | KENYA | MADAGASCAR | VENUZUELA | IRAQ



☎ +91 – 9836366636 ✉ export@zyonis.com 🌐 www.zyonis.com

📍 5th-514, Naroda Business Hub, Naroda - Dehgam Road, Hanspura, Ahmedabad - 382330, Gujarat - INDIA